
 
VOLUME I OF IV 

ENGINEER’S REVIEW REPORT 
 
 
 

THE NEW SEWAGE TREATMENT INFRASTRUCTURE PROGRAM 
 

FOR THE  
 

HAMLET OF PHOENICIA 
TOWN OF SHANDAKEN 

ULSTER COUNTY, NEW YORK 
 
 
 

New York City Watershed Memorandum of Agreement (MOA) 
Identified Community No. 6 

 
 

October 2011 
 
 
 

Catskill Watershed Corporation 
 

 
 

Prepared By: 
 

 

 
 

P.O. Box 610, 548 Main Street 
Cobleskill, New York 12043 
www.lamontengineers.com 

(518) 234-4028 
 
 
 

 File No.: R:\2010050\Report\Phoenicia Engineer's Review Report - Updated 10-19-11.doc



   

Engineer’s Review Report   
Phoenicia NIP i 10/25/2011 

TABLE OF CONTENTS 
                          Page 
Table of Contents ....................................................................................................................... i 
Exhibits ..........................................................................................................................v 
Executive Summary ................................................................................................................ ix 
Introduction ........................................................................................................................... xiii 
 

SECTION 1 Overview of Hamlet of Phoenicia ................................................................1 
1.1.  Description of Area ...............................................................................................1 
1.2.  Population .............................................................................................................1 
1.3.  Housing .................................................................................................................1 
1.4.  Local Economy .....................................................................................................2 
1.5.  Land Use ...............................................................................................................2 
1.6.  Local Planning ......................................................................................................3 
 

SECTION 2 Planning Area...............................................................................................4 
 

SECTION 3 Identify, Assess and Plan for Wastewater Needs .........................................6 
3.1.  Identify Existing Wastewater Problems ................................................................6 

3.1.a. Identify Limiting Property Lot Size  ............................................................6 
3.1.b. Identify Areas Susceptible to Flooding and High Groundwater Table ........8 
3.1.c. Identify Areas on 15% Slope or Greater ......................................................8 

3.2.  Assess Potential Wastewater Disposal Issues .......................................................9 
3.2.a. Existing Wastewater System Information ...................................................9 
3.2.b. Soil Data.......................................................................................................9 
3.2.c. Septic System Windshield Survey .............................................................10 
3.2.d. Stormwater Disposal ..................................................................................11 
3.2.e. Water System .............................................................................................11 

3.3.  Summary of Wastewater Disposal Issues  ............................................................11 
 

SECTION 4 Delineate Proposed Wastewater Service Area ...........................................12 
 

SECTION 5 Determine Wastewater Flows for Service Area .........................................13 
5.1.  Equivalent Dwelling Units and Population Equivalents .....................................13 
5.2.  Estimate Wastewater Flow for Service Area ......................................................13 
 

SECTION 6 Proposed Hydraulic and Organic Loading .................................................15 
6.1.  Original Proposed Sewer District Hydraulic and Organic Loadings ..................15 

6.1.a. Design Maximum Month (SPDES Permitted) Wastewater Flow ...............15 
6.1.b. Design Average Day and Maximum Day Wastewater Flow ......................15 
6.1.c. Design Peak Hour Wastewater Flow ...........................................................16 
6.1.d. Organic, Solids and Nutrient Loading .........................................................16 

6.1.d.i. Design Maximum Month, Maximum Day and Peak Hour BOD5 ..17 



   

Engineer’s Review Report   
Phoenicia NIP ii 10/25/2011 

6.1.d.ii. Design Maximum Month, Maximum Day and Peak Hour Total 
Suspended Solids (TSS) ..................................................................17 

6.1.d.iii. Design Maximum Month Ammonia and Nitrogen .........................18 
6.1.d.iv. Design Maximum Month Phosphorus .............................................18 

6.1.e. Seasonal Loading Considerations ...............................................................18 
6.2.  Alternative Service Area Hydraulic and Organic Loadings .................................18 

6.2.a. Design Maximum Month (SPDES Permitted) Wastewater Flow ...............18 
6.2.b. Design Average Day and Maximum Day Wastewater Flow  ....................19 
6.2.c. Design Peak Hour Wastewater Flow .........................................................19 
6.2.d. Organic, Solids and Nutrient Loading .......................................................19 

6.2.d.i. Design Maximum Month, Maximum Day and Peak Hour BOD5 ..20 
6.2.d.ii. Design Maximum Month, Maximum Day and Peak Hour Total 

Suspended Solids (TSS) ..................................................................20 
6.2.d.iii. Design Maximum Month Ammonia and Nitrogen .........................21 
6.2.d.iv. Design Maximum Month Phosphorus .............................................21 

6.2.e. Seasonal Loading Considerations ..............................................................21 
6.3.  Wastewater Load Summary ................................................................................22 
6.4.  Septic Tank Effluent Loadings versus Raw Sewage Loadings ..........................24 
 

SECTION 7 Identification and Review of Wastewater Management Options ..............25 
7.1.  Septic Maintenance District ................................................................................25 
7.2.  Sewer District ......................................................................................................26 

7.2.a. Community Septic System .........................................................................26 
7.2.a.i. Cluster System ...............................................................................26 

7.2.b. Wastewater Treatment Plant System .........................................................27 
7.2.c. Conveyance to Existing Wastewater Treatment Facilities ........................27 

7.3.  Practical Wastewater Management Options for the Hamlet of Lexington .........27 
7.3.a. Septic Maintenance District for Service Area ...........................................27 
7.3.b. Community Septic System / Subsurface Disposal  ....................................29 

7.3.b.i. Identify Potential Sites  ..................................................................29 
7.3.c. Wastewater Treatment Plant with Surface Discharge ...............................30 
7.3.d. Conveyance to Existing Wastewater Treatment Facilities ........................30 

 
SECTION 8 Screening and Selection of Potentially Suitable WWTP Sites ..................32 

8.1.  Surface Disposal  ..................................................................................................32 
8.1.a. Review of Existing WWTP Site  ...............................................................32 

 
SECTION 9 Wastewater System Alternatives and Discussion ......................................34 

9.1.  Collection Options for Service Area .....................................................................34 
9.1.a. Conventional Gravity Sewers ....................................................................34 
9.1.b. Small Diameter Gravity Sewers.................................................................34 
9.1.c. Grinder Pump Pressure Sewers ...................................................................35 
9.1.d. Vacuum Sewers ..........................................................................................36 



   

Engineer’s Review Report   
Phoenicia NIP iii 10/25/2011 

9.1.e. Review of Existing Collection System Design and Selection of Collection 
System Alternative  ....................................................................................36 

9.1.f. Subsurface Conditions Along Proposed Collection Route ........................37 
9.2.  Wastewater Treatment Plant Options ...................................................................40 

9.2.a. Existing Sequencing Batch Reactor (SBR) WWTP Design ......................41 
9.2.b. Preliminary Treatment and Primary Treatment .........................................44 
9.2.c. Secondary Treatment .................................................................................44 

9.2.c.i. Membrane Bioreactors (MBR) ......................................................44 
9.2.c.ii. SeptiTech System...........................................................................47 
9.2.c.iii. Orenco System ...............................................................................49 
9.2.c.iv. Constructed Wetlands ....................................................................50 

9.2.d. Tertiary Treatment .....................................................................................55 
9.2.d.i. Tertiary Sand Filters ......................................................................55 
9.2.d.ii. Microfiltration ................................................................................56 
9.2.d.iii. Disinfection/Dechlorination ...........................................................57 
9.2.d.iv. Post Aeration ..................................................................................58 

9.2.e. Solids Handling ..........................................................................................58 
9.2.e.i. Anaerobic Digestion ......................................................................58 
9.2.e.ii. Aerobic Digestion ..........................................................................59 
9.2.e.iii. Pump and Haul Liquid Sludge vs. Sludge Dewatering On-site .....60 
9.2.e.iv. Selection of Sludge Processing and Handling Facilities ................60 

9.2.f. Conveyance to Existing Wastewater Treatment Plant ...............................60 
9.2.g. Innovative Alternative – Combined MBR and Wetland WWTP  .............63 

 
SECTION 10 Evaluate Options ........................................................................................66 

10.1. Summary of Options ...........................................................................................66 
10.1.a. Option 1 – Existing Sequencing Batch Reactor (SBR) WWTP Design 

(162,000 gpd) .............................................................................................67 
10.1.b. Option 2 – Membrane Bioreactor (MBR) WWTP (162,000 gpd) .............68 
10.1.c. Option 3 – SeptiTech WWTP (162,000 gpd) ............................................68 
10.1.d. Option 4 – Orenco WWTP (162,000 gpd) .................................................69 
10.1.e. Option 5 – Pump to Pine Hill WWTP (162,000 gpd) ................................70 
10.1.f. Option 6 – Membrane Bioreactor (MBR) WWTP (100,000 gpd) .............71 
10.1.g. Option 7 – SeptiTech WWTP (100,000 gpd) ............................................72 
10.1.h. Option 8 – Orenco WWTP (100,000 gpd) .................................................73 
10.1.i. Option 9 – Membrane Bioreactor (MBR) WWTP (162,000 gpd) with 

Reduced Collection System (166 Lateral Connections) ............................74 
10.1.j. Option 10 – Phoenicia, Shandaken and Chichester Pump to Pine Hill 

WWTP .......................................................................................................75 
10.1.k. Innovative WWTP – Option 6A and Option 9A .......................................77 

10.2. Operation and Maintenance (O&M) Costs to Users ...........................................78 
10.3. Permits and Approvals Needed  ..........................................................................80 
10.4. Identify Additional Funding Sources  .................................................................81 
10.5. Timeframe to Complete  .....................................................................................82 



   

Engineer’s Review Report   
Phoenicia NIP iv 10/25/2011 

SECTION 11 Recommendations and Conclusions ..........................................................83 
 
 
 
 
 
 
 
                                                                                                                                                         



   

Engineer’s Review Report   
Phoenicia NIP v 10/25/2011 

EXHIBITS 
  
VOLUME II 
Exhibit A  Scope of Work 
Exhibit B  Participants List 

 
Exhibit 1.1.A  Location Maps 
Exhibit 1.2.A 2000 U.S. Census Information for the Hamlet of Phoenicia 

Census Designated Place and Town of Shandaken 
  
Exhibit 2.A  Limit of Aerial Photography Map 
Exhibit 2.B  Topographic Map 
Exhibit 2.C  GIS Information Mapping 
 
Exhibit 3.1.a.A  Sample Conventional Septic System Layout and Design 

(0.6 gal/day/sf) 
Exhibit 3.1.a.B  Septic Limitation Map 
Exhibit 3.1.b.A  Flood Insurance Study 
Exhibit 3.2.a.A  Septic Failures Map 
Exhibit 3.2.b.A  Soils Mapping and Soils Descriptions 
 
 
VOLUME III 
Exhibit 3.2.c.A  Septic System Windshield Inspection Survey 
 
Exhibit 4.A Potential Service Areas Map and Table Summary of 

Parcels 
 
Exhibit 5.2.A U.S. Census Bureau 2005-2009 American Community 

Survey for New York State and the United States 
Exhibit 5.2.B  Wastewater Flow Estimates 
 
Exhibit 6.1.b.A Phoenicia Water System Reports and Annual Drinking 

Water Quality Reports for the Phoenicia Water District 
 
Exhibit 7.3.a.A  Septic Limitation Map Summary 
Exhibit 7.3.b.i.A  Site Selection Criteria for Subsurface Disposal 
 
Exhibit 8.1.a.A  Original Proposed Wastewater Treatment Plant Site Map 
Exhibit 8.1.a B  Site Selection Criteria for Surface Discharge WWTP 
 
Exhibit 9.1.e.A General Plan – Existing Collection System Design by 

Delaware Engineering 
Exhibit 9.1.f.A   Soil Boring Location Map and Soil Boring Logs 



   

Engineer’s Review Report   
Phoenicia NIP vi 10/25/2011 

Exhibit 9.2.A Original Draft State Pollutant Discharge Elimination 
System (SPDES) Discharge Permit 

Exhibit 9.2.a.A Drawing PR-1 Process Schematic by Delaware 
Engineering, PC 

Exhibit 9.2.c.i.A Membrane Bioreactor (MBR) WWTP Process Flow 
Schematic 

Exhibit 9.2.c.i.B  Membrane Bioreactor (MBR) Manufacturer’s Information 
Exhibit 9.2.c.ii.A  Packaged WWTP Process Flow Schematic 
Exhibit 9.2.c.ii.B  SeptiTech Treatment System Manufacturer’s Information 
Exhibit 9.2.c.iii.A   Orenco Treatment System Manufacturer’s Information 
Exhibit 9.2.c.iv.A  NYCDEP Letter on Constructed Wetlands, 11/20/2003 
Exhibit 9.2.c.iv.B NYCDEP Letter Withdrawing Support of Constructed 

Wetlands Option, 6/1/2009 
Exhibit 9.2.c.iv.C  Minoa Wetlands Visit E-mail Report 
Exhibit 9.2.c.iv.D Wastewater Treatment Data Minoa (V) Constructed 

Wetlands 
Exhibit 9.2.c.iv.E Forced Bed AerationTM by North American Wetland 

Engineering (NAWE) 
Exhibit 9.2.c.iv.F Email Communications from Rick Wagner, Principal at 

Stantec Engineering 
 
 
VOLUME IV 
Exhibit 9.2.f.A Preliminary Hydraulic Calculations and Pump 

Manufacturer Information 
Exhibit 9.2.f.B NYCDEP letter to CWC Re: Capacity of Pine Hill WWTP 
Exhibit 9.2.g.A Alternative Treatment and Energy Management System 
[...]
Phoenicia NIP 38 10/25/2011 
 

Delaware Engineering is between 6’ and 10’ deep).  A Geotechnical 
Engineering report was not completed at that time.    
 
North of Main Street 
The soil borings on the north side of Main Street, including along NYS Route 
214 revealed brown silty sand and gravel in the upper layers (less than 10’) 
with a brown silty clay below that.  In some areas, specifically in the areas of 
Church Street, Mt Ava Maria Drive, Newton Avenue the silty sand and gravel 
layers were generally very dense and rock when encountered was deeper than 
10’.  Shallow rock was encountered along School Street at a depth of 6’-9’.  
Groundwater was typically not encountered, and when encountered was 
generally deep (deeper than 10’). 
 
Lower High Street/Station Road Area 
The soil borings along Lower High Street and Station Road revealed silty sand 
and gravel, typically to a depth greater than 15’.  Groundwater, when 
encountered, was generally deep (greater than 10’).  Some silty clay was 
encountered along Station Road at approximately 15’.  Rock, when 
encountered, was greater than 16’ deep, except for SB-52 and SB-52a, which 
encountered boulders at 4’. 
 
Old Route 28 Area 
The soil borings along the eastern end of Main Street and along and to the east 
of Old Route 28 (along Waterworks Road and Rawson Road) revealed brown 
silty sand and gravel in the upper levels (less than 12’) with a brown silty clay 
below that. Groundwater was typically not encountered, except in SB-77b, at 
a depth of approximately 11’.  Boulders were encountered in SB-77 and SB-
77a at 5’ and 8’, respectively. (Soil Boring, SB-77b, adjacent to the other two 
borings, did not encounter rock, so therefore that the auger refusal in SB-77 
and SB-77a is assumed to be a result of boulders and not bedrock).     
 
NYS Route 28 and Woodland Valley Area 
This area includes NYS Route 28 and Old Route 28 (west of Main Street) and 
the side streets off of Old Route 28, referred to as the Woodland Valley Area.  
Most borings revealed brown silty sand and gravel soils (and some clay at 
depths greater than 12’).  However 9 out of 15 encountered rock at a depth of 
less than 10’.  Rock was encountered along Route 28 in three (3) borings 
between 8’ and 9’.  Four (4) borings along Woodland Valley Road indicated 
rock between 3.5’-10’.  The boring on West Street encountered Rock at 9’, 
and one boring on Old Route 28 also encountered rock at 9’.  Groundwater, 
when encountered was typically deeper than 10’; however, groundwater was 
encountered between 5’ and 6’ at two locations (east end of Route 28, and 
Woodland Valley Road).   
 



   

 
Engineer’s Review Report   
Phoenicia NIP 39 10/25/2011 
 

High Street Area 
The soil borings along High Street, including Lane Street, revealed silty sand 
and gravel soils.  Some glacial till was also encountered along the eastern end 
of High Street.  Silty clay was encountered below 13’ along the western end 
of High Street.  The only area indicating shallow rock was the end of Lane 
Street, with rock at 8’.  Groundwater was encountered at 5’-7’ at some 
locations, otherwise groundwater was not encountered.     
 
NYS Route 28, South of Hamlet 
The soil borings along NYS Route 28, south of the Hamlet, as far as the 
location of the originally proposed wastewater treatment plant (WWTP) site 
revealed silty sand and gravel soils.  Groundwater, when encountered, was at 
depths of 14’-19’.  Silty sand was encountered at approximately 15’ at the two 
southern most borings, and silty clay was encountered at approximately 18’ at 
the boring across from the originally proposed WWTP site.  Rock was 
encountered at 8.5 feet at one boring halfway along NYS Route 28 between 
the Hamlet and the originally proposed WWTP site; otherwise, rock was not 
encountered.   
 
South of Main Street (North of Esopus Creek) 
The soil borings on the south side of Main Street and north of the Esopus 
Creek revealed brown silty sand and gravel in the upper layers, and brown 
silty clay or rock below that.  Several borings revealed shallow rock (less than 
6’).  This included SB-24 (Black Bear Campground), SB-25 (Bridge Street), 
SB-31 and SB-31a (near Stony Clove Creek), and SB-35 and SB35a (west of 
Bridge Street).  Groundwater, when encountered, was at depths typically 
between 7’-12.’  When shallow rock was not encountered, rock was typically 
eventually encountered by 10’-18’.        
 
In conclusion, rock and boulders were encountered infrequently in the 
Original Proposed Sewer District area.  Therefore, it is assumed that some 
rock removal will be required to complete the construction of the collection 
system.  Groundwater was also generally deeper than the depth of the 
proposed sewer installation, so well points or significant dewatering will not 
be necessary in order to install the sewage collection system.  However, the 
presence of silty and clayey material in the subsoil could make deep 
excavations more difficult and trenches that are not properly shored are likely 
to be very unsafe.  The contractor will be required to follow all OSHA 
guidelines for safe excavations. 

 
See Exhibit 9.1.f.A for the Soil Boring Location Map and Soil Boring Logs. 

 



   

 
Engineer’s Review Report   
Phoenicia NIP 40 10/25/2011 
 

9.2.  Wastewater Treatment Plant Options 
 
A wastewater treatment plant (WWTP) can be designed to treat wastewater from both 
the residences and businesses in the Hamlet of Phoenicia.  A WWTP can discharge 
either to the subsurface through exfiltration ponds or absorption fields or to a surface 
water through an outfall.  Although the NYCDEP Watershed Rules and Regs allow 
up to a 25% reduction in leach field size for WWTP’s discharging to subsurface, 
there are still no sites in the community that are large enough to accommodate 
discharging the volume of flow estimated for a WWTP in Phoenicia, as indicated 
through our investigations for the Community Septic System.  Therefore, a surface 
water discharge is the only alternative for disposal of the wastewater from a WWTP. 

 
As part of the design of the previously proposed WWTP completed by Delaware 
Engineering, NYSDEC issued Draft State Pollutant Discharge Elimination System 
(SPDES) Discharge limits.  The draft permit was obtained and is included in Exhibit 
9.2.A, Original Draft State Pollutant Discharge Elimination System (SPDES) 
Discharge Permit.  These limits were for a discharge to the tributary of the Esopus 
Creek that runs through the center of the original proposed WWTP site.  Draft 
SPDES limits were also requested from NYSDEC for a possible direct discharge to 
the Esopus, since larger streams may have less stringent limits because of their size.  
However the response from NYSDEC was that the limits would be the same as the 
original draft limits.  They are summarized as follows:  
 

Parameter Limit 
Flow 185,000 gpd 
CBOD5 5 mg/L(1) 
TSS 10 mg/L(1) 
Settleable Solids 0.1 mg/L 
pH 6.5 – 8.5 
Ammonia (NH3) 
 

1.1 mg/L (June 1 to October 31) 
2.2 mg/L (November 1 to May 31) 

Total Phosphorus (P) 0.5 mg/L 
Temperature 70° (June 1 to October 31) 

Monitor (November 1 to May 31) 
Dissolved Oxygen 7.0 mg/L 
Effluent Disinfection 
    Fecal Coliform     

All Year 
200 no./100 ml (30 Day Mean) 
400 no. /100 ml (7 Day Mean) 

 
(1)   Effluent CBOD5 and TSS shall not exceed 15% of the influent 
concentration values of CBOD5 and TSS. 

 
A discharge to the Esopus Creek would involve a longer outfall installed under NYS 
Route 28, thereby costing more than the original design.  However, since NYSDEC 



   

 
Engineer’s Review Report   
Phoenicia NIP 41 10/25/2011 
 

has stated that the limits would be the same whether the discharge is to the tributary 
to the Esopus Creek or the Esopus Creek itself, it is not recommended to change the 
outfall location.  The outfall location will remain the same as the original design.  A 
final SPDES Permit will be applied for and obtained before bidding of the project. 
  
Section 6 describes the characteristics of the wastewater that the proposed WWTP 
will treat.  The WWTP system will consist of secondary treatment to remove BOD, 
and TSS (and most of the phosphorus), sludge separation, and UV disinfection.  The 
NYCDEP Watershed Rules and Regulations (WRR) also require tertiary treatment 
(chemical precipitation to remove residual phosphorus (limit of 0.5 mg/L), sand 
filtration or approved equivalent technology to remove the residual TSS, and 
microfiltration or approved equivalent technology to remove the giardia lamblia cysts 
and enteric viruses, and disinfection).   
 
As discussed above, the WWTP system would consist of primary, secondary and 
tertiary treatment systems.  The WWTP options considered for the Hamlet of 
Phoenicia were to rebid the Existing Sequencing Batch Reactor (SBR) WWTP, a 
Membrane Bioreactor (MBR) WWTP, a SeptiTech WWTP, an Orenco System 
WWTP, and a Wetland WWTP.  See Exhibit 9.2.a.A, Drawing PR-1 Process 
Schematic by Delaware Engineering, for the existing SBR WWTP process flow 
schematic, Exhibit 9.2.c.i.A Membrane Bioreactor (MBR) WWTP Process Flow 
Schematic, and Exhibit 9.2.c.ii.A Packaged WWTP Process Flow Schematic for the 
SeptiTech and Orenco WWTP process flow schematic.  The operations of these 
systems are discussed below. 
 

9.2.a. Existing Sequencing Batch Reactor (SBR) WWTP 
 

The original proposed WWTP design for the Hamlet of Phoenicia is for an 
extended air, activated sludge process followed by dual stage tertiary sand 
filtration and ultraviolet disinfection with a Design Maximum Month Flow of 
185,000 gallon per day (gpd).  (See Section 5 for an explanation of why the 
current Design Maximum Month Design Flow as developed as part of this 
Engineer’s Review Report is 162,000 gpd).  The proposed facilities would be 
located just south of the Hamlet along the West side of NYS Route 28 on 
lands owned by the Town of Shandaken (See Section 8 for a description of the 
Original Proposed WWTP Site).  Treated effluent from the WWTP discharges 
into the unnamed tributary of the Esopus Creek that runs through the center of 
the property.  The main process components of the WWTP consist of the 
following: 

 
 Influent Wet Well adjacent to the WWTP 

 Duplex Pump Station  

 Headworks channels with mechanical and manual screening  



   

 
Engineer’s Review Report   
Phoenicia NIP 42 10/25/2011 
 

 Influent Splitter Box (manual) 

 Dual Intermittent Cycle Sequencing Batch Reactors (SBRs) with 
fine bubble aeration and waste activated sludge pumps 

  Equalization tank and submersible filter influent pumps 

 Continuous Backwashing Upflow Dual Sand Filters (CBUDSF) 

 Ultraviolet (UV) Disinfection 

 Sludge dewatering belt press and conveyance systems  

 Post aeration system 

 SCADA system 

 Emergency Generator 

 Microfiltration Units as an Alternate to CBUDSF system 

The Sequencing Batch Reactor (SBR) is a form of a packaged secondary 
treatment system designed to biologically remove nutrients in the wastewater.  
SBRs operate on the “fill and draw” principal, i.e., filling the reactor with 
waste, treating it biologically, settling it, and decanting the supernatant 
(treated clarified wastewater), usually over a four to five hour cycle.  Excess 
sludge that accumulates in the reactor is drawn off periodically.  Since the 
concrete reactors are buried and usually covered, temperature effects are 
minimized.  The fact that the waste is treated in batches allows the flexibility 
for additional treatment, i.e., holding the waste in the reactor for a longer 
period before discharge in order to meet treatment objectives.   
 
If the waste contains high nitrate content from the conversion of ammonia to 
nitrate, an anoxic (presence of little oxygen) phase is added during the fill 
period.  While batches of waste are added to the reactor, the waste is allowed 
to mix but no dissolved oxygen (DO) is added.  The microorganisms in the 
wastewater use all the DO in the waste quickly and must resort to using the 
oxygen molecules in the nitrate as their oxygen source, thereby breaking the 
nitrates down. This process, known as denitrification, results in nitrogen gas 
being released to the atmosphere.  
 
During the aeration period, oxygen is usually added to the waste through 
coarse bubble diffusers to create an aerobic environment.  In this phase BOD5 
and chemical oxygen demand (COD) removal occurs in the same way as all 
aerobic processes, i.e., organic constituents are metabolized and ammonia 
nitrogen is oxidized. 



   

 
Engineer’s Review Report   
Phoenicia NIP 43 10/25/2011 
 

 
Since no waste is entering the reactor during the settling phase, quiescent 
conditions are maintained and settling is optimized.  Decanting is 
accomplished using an adjustable weir. 
 
Because SBR’s only provide a level of treatment equivalent to secondary 
treatment limits and the New York City Rules and Regulations (NYC Rules 
and Regs) require that tertiary sand filtration or a department approved 
equivalent and microfiltration or department approved equivalent be provided, 
the original proposed design included Continuously Backwashing Upflow 
Dual Sand Filtration to meet the tertiary sand filtration and microfiltration 
requirements of the Rules and Regs. 
 
The SBR process chosen by Delaware Engineering consisted of four steps: 
 

1. Aeration – Wastewater from the Headworks flows into the basin 
and mixes with the mixed liquor in the pre-react zone.  Filling and 
biological oxidation take place at the same time as the basin is 
aerated.   

2. Mix – aeration is shut off and mechanical mixing is continued to 
enhance denitrification.  Residual dissolved oxygen is depleted and 
conditions become anoxic in this phase.  Denitrification and 
phosphorus release are accomplished.   

3. Settle – Aeration and mechanical mixing are shut off and solids 
settle to the bottom of the basin.  The basin continuously receives 
wastewater from the Headworks.             

4. Decant – Clearwater is discharged from the top of the basin and 
sludge is wasted.  The basin continues to receive wastewater from 
the Headworks.  

 
The proposed plant would have two (2) SBR basins.  Each basin would 
contain 164 fine bubble disc diffusers.  Also, a weir decanter mechanism and 
drive unit would be installed in each basin.  The SBR treatment system would 
include positive displacement blowers with VFDs, and a submersible waste 
activated sludge pump in each basin.  The manufacturer would provide 
controls, programmable logic controller (PLC), supervisory control and data 
acquisition (SCADA), and a motor control center (MCC) for the SBR system.   

 
Based on a limited review of the facility plan, design drawings and 
specifications, the design appears to be workable and constructable.  If this 
option was chosen, a full engineering review of the drawings and 
specifications would need to be completed, as well as a complete NYS 
Building Code Review.  Items noted during the cursory review, that could be 
considered during the pre-construction phase of the project include, but are 
not limited to, possible relocation of the main pump station wetwell to allow 



   

 
Engineer’s Review Report   
Phoenicia NIP 44 10/25/2011 
 

for less complicated construction, limiting the paved driveway and parking 
areas as a project cost savings, and adding components to the SBR design to 
allow for better operator flexibility. 
 
See Exhibit 9.2.a.A, Drawing PR-1 Process Schematic by Delaware 
Engineering, PC. 

 
(A review of other alternatives follows with a section on Preliminary and 
Primary Treatment, a section on Secondary Treatment, and a section on 
Tertiary Treatment.) 

 
9.2.b. Preliminary Treatment and Primary Treatment 

 
With a conventional gravity sewer collection system, preliminary treatment  
consists of a combination bar screen/communitor unit to remove the trash and 
large debris from the wastewater to protect pumps and other equipment.  The 
unit would include a bar screen bypass at its entry point.  A six inch deep 
gravel pit would be constructed upstream to protect the bar 
screen/comminutor unit from grit.  The bar screens prevent the large debris 
from entering the wastewater plant, and the communitor grinds the material 
that passes through the bar screen into smaller particles so that it can pass 
through the remainder of the treatment system.   
 
The prefabricated steel bar screens and comminutor are sized based on the 
design peak hourly flow.  In case of a major blockage of the main bar screen 
channel, an overflow trough would be provided to allow bypassing to an 
inclined bar screen.  The clear openings between bars would not exceed 1-3/4 
in., and the screen channel invert would be 3 to 6 in. below the invert of the 
influent piping.  The comminutor would be supplied with an automatic 
reversing feature for mechanical cleaning.  Guard rails and removable deck 
gratings would be provided to protect personnel from accidental contact with 
moving parts.   
 
For the Orenco and SeptiTech Options, a septic tank like structure will be 
installed instead of the bar screen/comminutor and grit removal chamber.  For 
the MBR System, an additional fine screen will be installed to protect the 
membranes.  These systems are described in their respective sections below. 

 
9.2.c. Secondary Treatment 

 
9.2.c.i. Membrane Bioreactors (MBR) 

  
 A Membrane Bioreactor (MBR) is a high mixed liquor suspended solids 

(MLSS) activated sludge process equipped with an integral solid-liquid 
separation mechanism. The high mixed liquor suspended solids (MLSS) levels 



   

 
Engineer’s Review Report   
Phoenicia NIP 45 10/25/2011 
 

lead to high removal of BOD5 and ammonia. MBR plants typically operate at 
a MLSS of 8,000 to 15,000 mg/L.  Operating at a higher MLSS allows for a 
smaller footprint of the tanks to achieve a similar sludge retention time (SRT) 
as other traditional activated sludge processes.  The integral solid-liquid 
separation mechanism is a membrane through which the treated water passes, 
leaving the solids behind.  There are two membrane types: hollow fiber and 
flat sheet.   
 
Hollow fiber membranes consist of many individual spaghetti-like membrane 
fibers.  Membrane fibers are grouped to form a module, and the modules are 
aligned to form a cassette.  Each cassette has a permeate header that applies a 
low pressure vacuum on the hollow membrane fibers.  Permeate is drawn 
through the pores of each membrane fiber into its hollow center to the 
permeate header.   
 
Alternatively, flat sheet membranes consist of a number of sheets over which 
the membrane is attached.  The membrane sheets are aligned with a small 
space between each sheet to form a cassette (also referred to as an element or 
a unit).  Similarly, each cassette has a manifold that draws permeate through 
the pores of each flat sheet membrane.       
 
Coarse bubble diffusers located under the membrane cassettes supply air to 
scour the membranes and provide additional oxygen for BOD removal.  GE 
Water and Process Technologies manufacture hollow fiber MBR systems with 
a porosity of 0.04 microns, Kruger manufactures a flat sheet MBR system 
with a porosity of 0.08 microns and Ovivo (formerly Enviroquip) 
manufactures a flat sheet MBR system with a porosity of 0.2 microns, but 
with an effective porosity of less than that when the biofilm is considered.  
See Exhibit 9.2.c.i.A, Membrane Bioreactor (MBR) WWTP Process Flow 
Schematic. 
       
Fine Screen and Splitter Box:  Two fine screens, one operating and one on 
standby, is provided to remove particles larger than 2-3 mm from the waste 
stream as it flows to the anoxic tanks (GE requires a 2 mm screen; Kruger and 
Ovivo allow a 3 mm screen).  The screenings are automatically cleaned and 
dumped into a receptacle for proper disposal.  After the fine screen, the 
splitter box splits the flow between the MBR treatment trains. 
[...]
wastewater treatment plant. NYCDEP confirmed its approval of this request 
and indicated that its review of the preliminary report was underway in a letter 
dated November 7, 2008. 
 
Subsequently, the Preliminary Design Report, Vegetated Sand Bed (VSB) 
(Top Loading Vertical Flow Submerged Bed Wetland) Wastewater Treatment 
for the Hamlet of Phoenicia dated October 23, 2008 and revised January 29, 
2009, was developed by New England Waste Systems (NEWS-USA), Inc. 
and Rennia Engineering Design, PLLC. The NEWS-USA/Rennia proposal 
was based on an average daily design flow of 150,000 gpd and a peak hourly 
flow of 550,000 gpd. Their design included primary clarification tanks which 
would also double as digesters in a batching mode, 12 wetlands cells with a 
total of 151,000 ft2 (3.5 acres) surface area, a 2-foot effective depth, a 3-day 
“treatment time” (or “hydraulic retention time”), an effective hydraulic 
loading rate of 2 gpd/ft2, and providing 100% redundancy, followed by 
upflow sand filters for microfiltration equivalence, and disinfection by 
ultraviolet light (UV) and post aeration. The predicted effluent quality was: 



   

 
Engineer’s Review Report   
Phoenicia NIP 52 10/25/2011 
 

 
  BOD5    <5 mg/l 
  TSS   < 5 mg/l 
  Dissolved O2  > 7 mg/l 

Phosphate  0.1 mg/l 
  Ammonia  <1 mg/l 
 
The report included a descriptive discussion of the science of wetlands 
treatment biology and cited several books and papers as well as results from 
existing constructed wetlands wastewater treatment systems. The report 
predicted that the WWTP construction and additional land would cost about 
$5.7M or nearly equivalent to a conventional system. Soft costs such as 
administration, legal, and engineering were not presented. The Operation and 
Maintenance costs were estimated at $177,330 per year or about half that of 
the conventional system. 
 
NYCDEP engineering review of the report went through several cycles of 
written comments followed by resubmissions by NEWS-USA/Rennia during 
the period of October 2008 through June 10, 2009 when NYCDEP wrote to 
the Town of Shandaken to indicate its concerns about the proposal and its 
decision not to “support further expenditures in researching this technology.”  
See attached Exhibit 9.2.c.iv.B, NYCDEP Letter Withdrawing Support of 
Constructed Wetlands Option, 6/1/2009.   
 
NYCDEP’s primary concerns were: 
 

1. The lack of documentation from suitably comparable VSBs 
operating in similar climates 

2. The use of hydraulic retention time as a design basis versus the 
surface area requirements established by NYCDEP in its 
November 10, 2003 letter of 2 gpd/ft2 for secondary treatment 
and 1 gpd/ft2 for nitrogen removal (the NEWS-USA/Rennia 
deign based on HRT was equivalent to 2 gpd/ft2 but indicated 
significant and adequate ammonia and phosphorus removals).  

3. The innovative use of common tanks for primary clarification 
and digesting with no documentation from other facilities using 
that configuration. 

 
(The NYCDEP letter of 6/1/2009 also expressed support for Membrane Bio-
Reactor (MBR) technology for the Phoenicia WWTP based in part on a 
change in NYCDEP policy for MBR wastewater treatment plants. Since the 
MBR is a membrane filter technology, NYCDEP no longer requires sand 
filtration and membrane filtration following an MBR. This policy change 
significantly reduces the capital cost of an MBR WWTP in the NYC 
Watershed). 



   

 
Engineer’s Review Report   
Phoenicia NIP 53 10/25/2011 
 

 

The Lloyd, NY documentation given by NEWS-USA/Rennia actually did 
show failures by that constructed wetland to consistently meet the proposed 
Phoenicia permit limitations for ammonia and nitrogen (1.1 mg/l June through 
October and 2.2 mg/l November through May for ammonia, 0.5 mg/l for Total 
Phosphorus), and were from a plant designed for 10,000 gpd and receiving 
only 2,000 gpd. According to the design engineer, that facility is now being 
expanded and rehabilitated to treat new sources of wastewater but with 
different design concepts. 
 
Clearly, interest in the constructed wetlands technology is based primarily on 
the significant potential for lower operation and maintenance costs associated 
with a much lower energy use. 
 
Because of the Town’s interest in constructed wetlands and reducing 
Operations and Maintenance costs, Lamont Engineers has attempted to find 
documentation of performance from suitably comparable constructed 
wetlands operating in similar climates. Utilizing the NYSDEC database on 
municipal wastewater plants, only nine (9) were found that utilize artificial 
wetlands. One of those was the plant in Lloyd (T) that NYCDEP had already 
visited and reviewed as part of their review of the NEWS-USA/Rennia 
proposal for Phoenicia. Of the other eight (8) municipal facilities in NYS 
utilizing artificial wetland, only one (1) is using artificial wetlands as a major 
secondary treatment bioreactor. This is the Village of Minoa, NY Facility. The 
others use them in various ancillary, mostly tertiary, treatment roles. 
 
Lamont Engineers visited the Village of Minoa Wastewater Treatment 
Facility on March 31, 2011 to get information on a constructed wetlands plant 
that reportedly is achieving very good treatment results.  See Exhibit 
9.2.c.iv.C, Minoa Wetlands Visit E-mail Report, for a report on the site visit.  

 
Effluent data from the wetlands in Minoa is attached as Exhibit 9.2.c.iv.D, 
Wastewater Treatment Data Minoa (V) Constructed Wetlands. This data 
demonstrates the definite secondary treatment level achieved by the Minoa 
constructed wetlands bioreactor. However, though the wetlands achieve 
significant removals of ammonia and total phosphorus, the ammonia and 
phosphorus concentrations in the effluent would not meet the discharge limits 
for Phoenicia, and therefore a facility incorporating constructed wetland as its 
secondary treatment option would need additional unit processes for ammonia 
and phosphorus removal. 
 
As NYCDEP observed in its review of the earlier Phoenicia wetlands 
proposal, proof of consistent tertiary treatment levels of nutrient removals for 
constructed wetlands has not been offered or found. 
 



   

 
Engineer’s Review Report   
Phoenicia NIP 54 10/25/2011 
 

Lamont Engineers presented the preliminary conclusions outlined above at a 
Town of Shandaken Board meeting on May 2, 2011. Members of the public 
continued to express support for a constructed WWTP and specifically asked 
that the system at the Omega Institute and wetland systems outside New York 
State be researched, presumably to find examples of wetlands that could meet 
the needs of Phoenicia. Whether or not an example of a successful wetland 
would constitute proof that a wetlands could succeed in Phoenicia, despite the 
examples in New York State to the contrary, was not mentioned or addressed 
at the meeting, but of course is critical, especially to regulatory approvals. 
 
Nonetheless, Lamont reviewed website information on the Eco-Machine at 
Omega Institute, and contacted Stantec Engineering, a large consulting firm 
who is now the owner of North American Wetlands Engineering (NAWE), a 
company with extensive experience in engineered wetland design and 
construction, about constructed wetlands for sanitary wastewater treatment 
outside of NYS.   
 
The Omega Institute uses a 52,000 gpd Eco Machine when the campus is open 
from April to October.  In the off season the flow to the Eco-Machine 
wetlands is 5,000 gpd. On the Eco-Machine Answers link FAQ sheet, the 
company clearly state that the systems need to be kept at about 50°F (10°C) to 
work properly. The systems are housed in greenhouses. For the wetlands 
proposed for Phoenicia by NEWS-USA/Rennia, capital costs were judged to 
be equivalent to conventional treatment. The addition of green houses would 
add to the capital cost and heating would add to the O&M cost. Phoenicia 
wastewater is anticipated to reach temperatures as low as 6°C to 7°C (43°F to 
45°F) during the winter months. The Eco-Machine cannot be seriously 
recommended for Phoenicia in lieu of a simple stone or sand media 
submerged wetlands like that proposed by NEWS-USA/Rennia and rejected 
by NYCDEP. 
 
Lamont Engineers contacted Rick Wagner, formerly of NAWE and now a 
Principal with Stantec Engineering for information on constructed engineered 
wetlands.  See Exhibit 9.2.c.iv.E, Forced Bed AerationTM by North American 
Wetlands Engineering (NAWE) for the information provided by Rick 
Wagner.  In response to our further inquiries, regarding Phoenicia, Rick 
Wagner stated as follows:  
 

“I have reviewed the effluent limits for the hamlet. These limits are not 
possible out of a wetland. Consistent BOD’s out of a wetland are typically 
in the 10-15 range, fecals less than 200 can only be achieved with 
disinfection (UV or  chlorine) and a phosphorus of 0.5 is not achievable. 
An MBR is really the only way to get these results.”   

 



   

 
Engineer’s Review Report   
Phoenicia NIP 55 10/25/2011 
 

See Exhibit 9.2.c.iv.F, Email Communications from Rick Wagner, Principal at 
Stantec Engineering.  

 
Given the large wetlands that would be required for Phoenicia’s design flow, 
the attendant need for more land, and the need for additional unit processes for 
primary clarification, phosphorus removal, ammonia removal, and 
microfiltration or equivalent, the constructed wetlands option is highly 
unlikely to be preferable to a MBR WWTP in terms of capital cost, land 
requirements or treatment performance.  Constructed wetlands would at this 
point in time represent an innovative and experimental design with more risk 
of problems and failure than a more conventional design. Furthermore, based 
on all of the above information, a constructed wetland WWTP for Phoenicia 
would clearly not be approvable. 
 
Therefore, a constructed wetlands wastewater treatment plant cannot be 
recommended for Phoenicia.  However, constructed wetlands may have a 
place in an innovative and experimental wastewater treatment plant as 
discussed in section 9.2.g of this report. 
 

9.2.d. Tertiary Treatment 
 

9.2.d.i. Tertiary Sand Filters 
 
In most conventional treatment plants located in the NYCDEP Watershed, 
effluent from the secondary treatment system would flow to the sand filter lift 
station for distribution to the Tertiary Sand Filters.  However, in the case of 
MBR’s, tertiary sand filtration is not proposed.  This is because the membrane 
cartridges have an porosity of 0.2 microns or less depending on the 
manufacturer, as described in Section 9.2.c.i above, much smaller than the 
porosity of tertiary sand filters.  In an MBR system, aluminum sulfate (Alum) 
is added to the anoxic tank to remove the phosphorus from the wastewater.   
 
Rapid Sand Filters will be required for the Orenco WWTP option and the 
SeptiTech WWTP option. Effluent from the secondary treatment system will 
flow to the sand filter lift station.  Two sand filter pumps, one operating and 
one on standby, will pump the wastewater to the sand filters.  The filters will 
be sized to meet the 1988 NYSDEC Standards loading rate limit of 3 gpm/ft2 
at the peak hourly flow; in this case, the peak hourly flow will be the 
Maximum Day Flow due to equalization. 
 
For the Orenco and SeptiTech Options, effluent from the rapid sand filters 
will be discharged to a clearwell. Two backwash pumps in the clearwell will 
use the clean water to backwash the sand filters as necessary.  Two pumps, 
one operating and one on standby, will pump the filtered wastewater to the 
microfiltration system.  Alternatively, if continuous backwash upflow filters 



   

 
Engineer’s Review Report   
Phoenicia NIP 56 10/25/2011 
 

(CBUFs) are used the effluent will flow directly to the microfiltration system 
feed tank. 
 
9.2.d.ii. Microfiltration 
 
One of the primary directives of the Watershed Rules and Regulations 
mandates the use of microfiltration prior to any surface water discharge to act 
as a barrier to giardia lamblia cysts, cryptosporidium oocysts, and enteric 
viruses.  Microfiltration is defined by the Watershed Rules and Regulations as 
a filtration media or membrane having a maximum nominal pore size of 0.2 
microns.  The microfiltration unit proposed would have a membrane size of 
0.1 microns.  The general requirements of membrane filtration include the 
following: 

 
 The system shall be provided in modules and shall consist of a 

minimum of two identical units 
 The system shall be able to handle peak hydraulic flow with one unit 

out of service (if equalization is not provided) 
 The filtrate quality shall remain constant irrespective of variable feed 

characteristics 
 Reject materials and backwash shall be returned to the plant for 

further treatment 
 The additional hydraulic load due to reject and backwash water 

returned to the plant shall not affect the performance of the treatment 
processes 

 The system shall be provided with integrity testing capability 
 The process shall not elevate the wastewater temperature 
 

The microfiltration membranes contain pores small enough to retain fats, oil, 
grease, suspended solids, some surfactants, bacteria, enteric viruses, cysts, 
colloids, pigments, metal hydroxides, and other sub-micron materials.  Water, 
low molecular weight dissolved solids, and particulate matter less than 1 
micron in size (the “permeate”) pass through the membrane. 
 
In a traditional microfiltration system, a film will build up on the membranes.  
To help alleviate this problem, the microfiltration system is set to 
automatically backwash at a pre-set operating interval (typically every 20-30 
min.).  The reverse filtration feed water is stored in a pressurized storage tank 
and upon the signal to backwash, the feed pumps shut down for about 90 
seconds and the water from the reverse filtration tank flows in the reverse 
direction through the microfiltration modules, removing the surface 
contamination.   
 



   

 
Engineer’s Review Report   
Phoenicia NIP 57 10/25/2011 
 

In addition, the micro-filter units will incorporate an air scrub sequence that 
periodically (every 20 to 30 minutes) agitates the fibers and dislodges solids.  
The feed flow is shut off and air is introduced through the feed line to the 
outside of the membranes.  When air flow is stopped, feed water is used to 
flush the outside surface of the fibers and remove debris that was loosened 
from the membrane surface.  The air scrub occurs simultaneously with the 
reverse filtration phase.  The backwash and air scrub solids are discharged to 
the head of the plant for treatment. Periodically, the membranes are cleaned 
with sodium hypochlorite and citric acid to remove both organic and inorganic 
deposits.  The clean-in-place (CIP) waste is discharged to a CIP waste holding 
tank.  The plant operator uses this tank to neutralize the CIP waste before 
discharging to the head of the plant. 
 
While the unit is backwashing, no wastewater can flow through the system; 
therefore, the microfiltration pumps would be interlocked to shut off while the 
unit is backwashing. 
 
In the case of MBR’s, a subsequent microfiltration system is not proposed.  
This is because the membrane cartridges have an porosity of 0.2 microns or 
less depending on the manufacturer, as described in Section 9.2.c.i above, 
thereby meeting the requirements of microfiltration as defined by the 
Watershed Rules and Regulations.  The MBR system would be designed to 
handle peak hour flow for 4 hours out of a 24 hour period. 
 
For the Orenco WWTP and the SeptiTech WWTP options, the microfiltration 
units will either be pumped to from a post sand filtration clearwell, or in the 
case of  continuously backwashing upflow sand filters (CBUF), will be fed by 
gravity directly from the sand filters. 
 
9.2.d.iii. Disinfection/Dechlorination 
 
After microfiltration, the effluent must be disinfected to destroy any 
remaining coliform bacteria in the wastewater.  If chlorine is used for 
disinfection, the wastewater must be dechlorinated to reduce the residual 
chlorine to acceptable permit limits.  Chlorination/dechlorination requires two 
chemical feed pumps each and the controls for each plus the chemical storage 
area and chlorine contact tank.   

 
Given the complications attendant with using chlorination/dechlorination, 
ultraviolet (UV) irradiation is recommended.  UV disinfects by destroying the 
ability of microorganisms to reproduce, i.e. the microorganisms are rendered 
inactive and therefore unable to cause disease.   

 
To satisfy the redundancy requirement, two units in series would be installed.  
The unit comes with a monitoring system that provides instantaneous readings 



   

 
Engineer’s Review Report   
Phoenicia NIP 58 10/25/2011 
 

of the UV intensity and the elapsed time of the actual hours of operation.  The 
system would be installed inside the treatment building. 
 
9.2.d.iv. Post Aeration 

 
Post-aeration is needed to meet the SPDES discharge limit of 7 mg/L of DO in 
the effluent.  Air would be provided by two blowers, one operating and one on 
standby, to a coarse bubble diffuser located in the post-aeration tank, which 
provides 20 SCFM/1,000 gal of capacity.  The detention time provided in the 
post-aeration tank would be greater than 30 minutes required at maximum day 
flow. 
 

9.2.e. Solids Handling 
 

Solids management will depend on the selected secondary treatment process.  
For SBR, MBR, and constructed wetland treatment, solids handling is similar.  
SBR and MBR treatment entails handling secondary waste activated sludge 
(WAS); wetland treatment entails handling primary sludge from the primary 
clarifier.  For these three treatment options, sludge would be wasted to a 
digester.  For Orenco and SeptiTech treatment, no aerobic digestion or 
dewatering equipment would be provided.  These two options entail pumping 
septic tank solids from the upfront processor tank (for Orenco) or septic tanks 
(for SeptiTech) and transporting to a septage receiving station at a nearby 
WWTP.  A pump and haul schedule would be developed over time with 
operation of the WWTP.   

 
9.2.e.i. Anaerobic Digestion 

  
In some cases, anaerobic digestion can be an alternative to aerobic digestion.  
As with aerobic digestion, anaerobic digestion involves biological degradation 
of organic material, however, in the absence of oxygen.   
 
Biochemically, anaerobic digestion is a relatively complex process.  Three 
types of chemical and biochemical reactions occur in anaerobic digestion: 
hydrolysis, fermentation, and methanogenesis.  During hydrolysis, complex 
organics are broken down into soluble organics; fermentation converts soluble 
organics to organic acids, and methanogenesis converts organic acids to 
methane gas and carbon dioxide.  Each step involves several biochemical 
reactions producing intermediate compounds.   
 
The typical operating temperature for most anaerobic digesters is 95 degrees 
Fahrenheit.  Heating is most often accomplished by circulating sludge through 
external heating systems.  Adequate mixing is important to ensure that 
temperature is relatively consistent throughout the reactor.  Mixing can be 
accomplished by recirculating biogas into the digester, mechanical mixing, or 



   

 
Engineer’s Review Report   
Phoenicia NIP 59 10/25/2011 
 

recirculating sludge into the digester.  The hydraulic and solids retention time 
in an anaerobic digester is based on desired volatile solids destruction and 
design organic loading rates.  Typical organic loading rates are in the range of 
0.12 to 0.16 lb volatile solids / cu ft / d, and solids retention time is typically at 
least 15 days.  Anaerobic digestion produces an effluent containing between 
4-7% solids.  The solids from the anaerobic digester would be pumped to a 
filter press for daily dewatering.  The anaerobic digestion process produces 
[...]
there is only an excess capacity at the Pine Hill WWTP of approximately 
73,000 gpd, not enough for either the Original Proposed Sewer District, whose 
Maximum Month Flow is 162,000 gpd or the Alternative Service Area, whose 
Maximum Month Flow is 100,000 gpd. There is known infiltration and inflow 
of groundwater and stormwater in the collection system that serves the Hamlet 
of Pine Hill.  If the problems were corrected, the flow of the Hamlet of Pine 
Hill would probably be closer to 90,000 gpd, thereby increasing the excess 
capacity at the WWTP to 143,000 gpd, enough to accommodate the 
Alternative Service Area. 
  
Furthermore, the Pump to Pine Hill Option for either the Original Proposed 
Sewer District or Alternative Service Area cannot be completed within the 
remaining block grant. Therefore, a Pump to Pine Hill Option for the Hamlet 
of Phoenicia that included the Hamlet of Shandaken (which is Community 
Number 18 in the Memorandum of Agreement’s list of 22 priority 
communities in need of some form of wastewater treatment and also happens 
to be next in line to receive funding) and the Hamlet of Chichester (a 
NYCDEP owned facility located just north of the Hamlet of Phoenicia on 
NYS Route 214 that currently has subsurface treatment system to treat their 
flows) was considered, given the possibility of additional NYCDEP funds for 
inclusion of flows from the hamlet of Shandaken and possibly Chichester.  
   
However, the additional flow from the Hamlet of Shandaken of approximately 
26,000 gpd, per the NYSEFC Study completed in 2000 and the flow from the 
Hamlet of Chichester of 9,900 gpd only make the lack capacity issue at the 
Pine Hill WWTP even more difficult to overcome. 
 
Given the Town’s interest in a Pump to Pine Hill Option, cost estimates and 
operation and maintenance costs will be explored further in Chapter 10.  
However, this estimate does not resolve issues of funding and treatment plant 
capacity for this option. 

      



   

 
Engineer’s Review Report   
Phoenicia NIP 63 10/25/2011 
 

9.2.g. Innovative WWTP Alternative – Combined MBR and Wetland WWTP  
 

At several Town of Shandaken Town Board meetings over the past year, 
Shandaken and Phoenicia citizens consistently expressed their very significant 
concerns about the potential cost of the operation and maintenance (O&M) of 
any proposed wastewater collection and treatment system. In addition to their 
general concern about O&M costs of a community wastewater system, some 
citizens fear the consequences to residents and businesses should New York 
City’s obligations to fund tertiary treatment, as required by the O&M 
contracts between New York City and the Town and the MOA, ever end.   
 
Many of these citizens have expressed an interest in using innovative 
approaches to reduce operations and maintenance costs, especially an interest 
in a constructed wetlands wastewater treatment facility. Yet as indicated in 
section 9.2.c.iv above, a wetlands WWTP is not approvable by the regulating 
agencies, partly because data supporting wastewater wetlands may not be 
available.  
 
In response to the concerned citizens, Lamont Engineers has researched and 
developed an alternative that incorporates constructed wetlands and 
Membrane Biological Reactor (MBR) wastewater treatment technology to 
create an approvable wastewater treatment plant along with treatment options 
that will provide opportunities for the study and optimization of a constructed 
wetlands as a secondary treatment system alongside a full capacity MBR 
wastewater treatment plant. In addition, the innovative plant would 
incorporate the concept of a biologically enhanced tertiary filtration system 
(BETFS) i.e. a nitrifying MBR following secondary treatment. This idea is 
based on a pilot study in the Windham NIP wastewater treatment plant 
performed by Delaware Operations, Inc. and funded by the New York State 
Energy Research and Development Authority (NYSERDA).  This pilot study 
indicates a 40% savings in energy use by utilizing a primary clarifier and an 
upflow sand filter ahead of an MBR that operates as a tertiary nitrifying 
bioreactor and a microfilter.  For Phoenicia, a constructed wetlands would be 
substituted for the upflow sand filter in the Windham pilot. 
 
A copy of the report funded by NYSERDA can be found in Exhibit 9.2.9.A, 
Alternative Treatment and Energy Management System Town of Windham 
Wastewater Treatment Plant, December 2009.  See also Exhibit 9.2.9.B, 
Tertiary Nitrifying MBR Studies for 3 papers describing the use of MBR’s as 
nitrifying MBR’s (as the MBR would be used in the Innovative WWTP, when 
receiving flow from the wetlands). 
 
The engineered wetlands that would be constructed alongside the MBR for the 
Innovative WWTP Alternative would consist of a primary clarifier, the 
constructed wetlands and piping configurations to allow flexibility in 



   

 
Engineer’s Review Report   
Phoenicia NIP 64 10/25/2011 
 

operating, studying, and optimizing treatment performance and energy 
management. The Innovative WWTP Alternative could operate as a 
conventional MBR plant with capacity for the full design flow by bypassing 
the primary clarifier and constructed wetlands. The Innovative Alternative 
could operate as a constructed wetlands wastewater treatment plant with 
microfiltration by placing the same MBR in a microfiltration status. The 
Innovative Alternative could operate as a nitrifying MBR like the Windham 
pilot. And the Innovative Alternative could split flows and operate 
simultaneously in all three configurations by careful flow splitting so long as 
the combined effluent meets the SPDES permit limits. This would allow a 
comparative study of three distinct design and operational approaches.  
Finally, should NYC obligations to fund tertiary treatment ever end, the 
wetland would also be there as an alternative to using the MBR.  The wetlands 
would provide the necessary secondary treatment and the system would be 
setup so that the MBR could be bypassed. 
 
See Exhibit 9.2.g.C, Innovative WWTP Process Flow Schematic. 
 
Stantec Engineering, the company who bought out North American Wetland 
Engineering, was hired as a sub-consultant by Lamont Engineers to evaluate 
the engineered wetland treatment component of the Innovative WWTP.  
Stantec proposed a sub-surface flow (SSF) engineered wetland, consisting of 
vertically fed wetland cells followed by horizontally fed wetland cells, with 
the ability to provide aeration to the cells by use of blowers and distribution 
perforated piping.  Adding air to wetlands increases oxidation reactions such 
as nitrification.  Given the stringent discharge standards for the Hamlet of 
Phoenicia WWTP, Stantec’s opinion is that aeration will be necessary to 
achieve the desired treatment results.  However, since the wetlands is a side 
treatment train to the MBR’s in the Innovative WWTP Alternative, the 
operator of the WWTP could adjust and experiment with the amount of air 
delivered to the wetlands and MBR systems in order to find the optimal point 
at which the desired treatment results are achieved with the least amount of 
electrical power use. 
 
Sub-surface flow (SSF) wetlands treat wastewater as it flows just under the 
surface of porous materials (substrates) consisting of gravel, sand, rock, or 
other granular material.  Wetland vegetation grows out of the substrate 
surfaces of the wetland cells.  There are two types of SSF wetlands, 
horizontally fed and vertically fed.  As their names imply, with horizontally 
fed wetlands, wastewater flows horizontally through the substrate; with 
vertically fed wetlands wastewater flows vertically through the substrate 
(either downward or upward depending on location of influent and effluent 
collection pipes).      
 



   

 
Engineer’s Review Report   
Phoenicia NIP 65 10/25/2011 
 

Wastewater from the primary clarifier is collected in a recirculation tank.  
Wastewater is pumped from the recirculation tank to the aerated vertical flow 
wetland cells.  These cells provide primary and secondary treatment.  Effluent 
from the vertical flow wetland cells can be recycled back to the recirculation 
tank or directed to the horizontal flow wetland cells for secondary BOD 
removal and nitrification.  Both the vertical and horizontal flow constructed 
wetlands has been designed with a hydraulic loading of 3 gpd/ft2.  After 
passing through the horizontal flow cells, effluent from the system is directed 
to the MBR for microfiltration as shown in Exhibit 9.2.g.C, Innovative 
WWTP Process Flow Schematic.     
 
See Exhibit 9.2.g.D, Constructed Wetland Wastewater Treatment Evaluation 
by Stantec Engineering.   
 



   

 
Engineer’s Review Report   
Phoenicia NIP 66 10/25/2011 
 

SECTION 10 
Evaluate Options 

 
10.1. Summary of Options 

 
Capital costs and Operation and Maintenance budgets reflecting the cost of operation 
and maintenance of the treatment facility at full flow were developed for eleven (11) 
different options.  A present day worth for each option was also calculated so that the 
options could be compared based on the cost of the option over the lifetime of the 
facility and ensure that an option that had a higher capital cost, but lower lifetime cost 
was not disregarded based on the higher initial capital cost.  The following is a list of 
the options: 
 
Original Proposed Sewer District Options 

 Option 1 - Existing Sequencing Batch Reactor (SBR) WWTP Design 
(162,000 gpd) 

 Option 2 - Membrane Bioreactor (MBR) WWTP (162,000 gpd) 
 Option 3 - SeptiTech WWTP (162,000 gpd) 
 Option 4 - Orenco WWTP (162,000 gpd) 
 Option 5 – Pump to Pine Hill WWTP (162,000 gpd) 

 
Alternative Service Area Options 

 Option 6 – Membrane Bioreactor (MBR) WWTP (100,000 gpd) 
 Option 7 – SeptiTech WWTP (100,000 gpd) 
 Option 8 – Orenco WWTP (100,000 gpd) 

 
Other Service Area Options 

 Option 9 – Membrane Bioreactor (MBR) WWTP (162,000 gpd) with Reduced 
Collection System (116 Lateral Connections) 

 Option 10 – Phoenicia, Chichester and Shandaken Pump to Pine Hill WWTP 
(300,000 gpd) 

 
WWTP Additive Alternates 

 Option 6A and Option 9A – Innovative WWTP  
 

Operation and Maintenance budgets and the resulting commercial fees were then 
developed for the start-up flow conditions for Options 6 and 9.  The start-up flow 
conditions are the conditions at which the sewer plant is expected to operate once all 
connections are made.  Operation and maintenance budgets and commercial fees were 
developed for Options 6 and 9 only because they are the two Options that can be done 
for $15.8M, which is the amount of money remaining in Phoenicia’s NIP block grant. 
 



   

 
Engineer’s Review Report   
Phoenicia NIP 67 10/25/2011 
 

10.1.a. Option 1 – Existing Sequencing Batch Reactor (SBR) WWTP Design 
(162,000 gpd) 

 
Option 1 involves servicing the Original Proposed Sewer District with a large 
diameter conventional collection system, as originally designed by Delaware 
Engineering.  The collection system consists of approximately 36,000 LF of 
gravity sewers, approximately 3,250 LF force main and 4,250 LF of lateral 
stubs, twelve (12) individual grinder pump stations, 1 duplex pump station, 
and 2 main pump stations (Old Route 28 Pump Station and Esopus Creek 
Pump Station).  The system will also include approximately 290 lateral 
connections.  The treatment system is a sequencing batch reactor (SBR) 
system with tertiary dual sand filtration, ultraviolet disinfection system, post 
aeration system and sludge dewatering facilities, as designed by Delaware 
Engineering. 
 
See Exhibit 10.1.a.A, Opinion of Probable Cost Estimate Breakdown – Option 
1 - Existing Sequencing Batch Reactor (SBR) WWTP Design. 

 

Capital Cost – Option 1 
Existing Sequencing Batch Reactor (SBR) WWTP Design 

 Option 1 
Capital Cost – Construction  

Original Proposed SBR WWTP  $          8,300,000  
Original Proposed Collection 
System 

 $        13,500,000 

TOTAL CONSTRUCTION =  $        21,800,000 
  

TOTAL NON-CONSTRUCTION =  $          3,200,000  
  

TOTAL COST =  $        25,000,000 
  

Full Flow O&M Cost (Yearly) =  $             590,000  
Present Day Worth (30-year) =  $        42,700,000 

 
 



   

 
Engineer’s Review Report   
Phoenicia NIP 68 10/25/2011 
 

10.1.b. Option 2 – Membrane Bioreactor (MBR) WWTP (162,000 gpd) 
 

Option 2 involves servicing the Original Proposed Sewer District with a large 
diameter conventional collection system, as originally designed by Delaware 
Engineering and described above for Option 1.  The treatment system is a 
membrane bioreactor (MBR) system for a SPDES Permit design flow of 
162,000 gpd, with a ultraviolet disinfection system, post aeration system and 
sludge dewatering facilities. 
 
See Exhibit 10.1.b.A, Opinion of Probable Cost Estimate Breakdown – Option 
2 - Membrane Bioreactor (MBR) WWTP (162,000 gpd). 

 

Capital Cost – Option 2 
Membrane Bioreactor (MBR) WWTP (162,000 gpd) 

 Option 2 
Capital Cost – Construction  

MBR WWTP (162,000 gpd)  $          7,000,000  
Original Proposed Collection 
System  

 $        13,500,000 

TOTAL CONSTRUCTION =  $        20,500,000 
  

TOTAL NON-CONSTRUCTION =  $          4,100,000  
  

TOTAL COST =  $        24,600,000 
  

Full Flow O&M Cost (Yearly) =  $             590,000  
Present Day Worth (30-year) =  $        42,700,000 

 
 

10.1.c. Option 3 – SeptiTech WWTP (162,000 gpd) 
 

Option 3 involves servicing the Original Proposed Sewer District with a large 
diameter conventional collection system, as originally designed by Delaware 
Engineering and described above for Option 1.  The treatment system is the 
SeptiTech treatment system for a SPDES Permit design flow of 162,000 gpd, 
with tertiary sand filtration, microfiltration, ultraviolet disinfection system, 
post aeration system and sludge dewatering facilities. 
 
See Exhibit 10.1.c.A, Opinion of Probable Cost Estimate Breakdown – Option 
3 - SeptiTech WWTP (162,000 gpd). 
 



   

 
Engineer’s Review Report   
Phoenicia NIP 69 10/25/2011 
 

Capital Cost – Option 3 
SeptiTech WWTP (162,000 gpd) 

 Option 3 
Capital Cost – Construction  

SeptiTech WWTP (162,000 gpd)  $          9,300,000  
Original Proposed Collection 
System  

 $        13,500,000 

TOTAL CONSTRUCTION =  $        22,800,000 
  

TOTAL NON-CONSTRUCTION =  $          4,100,000  
  

TOTAL COST =  $        26,900,000 
  

Full Flow O&M Cost (Yearly) =  $             580,000  
Present Day Worth (30-year) =  $        44,300,000 

 
 

10.1.d. Option 4 – Orenco WWTP (162,000 gpd) 
 

Option 4 involves servicing the Original Proposed Sewer District with a large 
diameter conventional collection system, as originally designed by Delaware 
Engineering and described above for Option 1.  The treatment system is the 
Orenco system for a SPDES Permit design flow of 162,000 gpd, with tertiary 
sand filtration, microfiltration, ultraviolet disinfection system, post aeration 
system and sludge dewatering facilities. 
 
See Exhibit 10.1.d.A, Opinion of Probable Cost Estimate Breakdown – Option 
4 - Orenco WWTP (162,000 gpd). 



   

 
Engineer’s Review Report   
Phoenicia NIP 70 10/25/2011 
 

 

Capital Cost – Option 4 
Orenco WWTP (162,000 gpd) 

 Option 4 
Capital Cost – Construction  

Orenco WWTP (162,000 gpd)  $        13,200,000  
Original Proposed Collection 
System 

 $        13,500,000 

TOTAL CONSTRUCTION =  $        26,700,000 
  

TOTAL NON-CONSTRUCTION =  $          4,100,000  
  

TOTAL COST =  $        30,800,000 
  

Full Flow O&M Cost (Yearly) =  $             550,000  
Present Day Worth (30-year) =  $        47,300,000 

 
 

10.1.e. Option 5 - Pump to Pine Hill WWTP (162,000 gpd) 
 

Option 5 involves servicing the Original Proposed Sewer District with a large 
diameter conventional collection system, as originally designed by Delaware 
Engineering and described above for Option 1.  The wastewater would be 
pumped to Pine Hill WWTP for treatment and disposal at the NYCDEP 